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FCC ID SWX-U7IW 

ISED ID 6545A-U7IW 

Equipment Under Test U7-IW 

Test Report Serial Number TR9681_01 

Date of Tests 17 and 20 January 2025 

Report Issue Date 21 January 2025 

  

Test Personnel  

Testing performed by Trina Noor 

  

Test Location 

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper, 

UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation 

Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been 

registered with Innovations, Science and Economic Development (ISED) department as was accepted 

under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.: 

25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity 

Assessment Number US0223 by ISED and MRA US5037. 
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1 RF Conducted WiFi   

1.1 HE Mode 

1.1.1 Summary 

Test Frequency 
(MHz) 

Nominal 
Power 
(dBm) 

Nominal 
Bandwidth 

(MHz) 

Result 

RF output power 2412.000 24.0 20.000000 PASS 

Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 PASS 

Power Spectral Density 2412.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 PASS 

Tx Spurious Emission 2412.000 24.0 20.000000 PASS 

Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 PASS 

Power Spectral Density 2437.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 PASS 

Tx Spurious Emission 2437.000 24.0 20.000000 PASS 

Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 PASS 

Power Spectral Density 2462.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 PASS 

Tx Spurious Emission 2462.000 24.0 20.000000 PASS 

Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 PASS 

Power Spectral Density 2422.000 24.0 40.000000 PASS 

Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 PASS 

Tx Spurious Emission 2422.000 24.0 40.000000 PASS 

Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 PASS 

Power Spectral Density 2437.000 24.0 40.000000 PASS 

Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 PASS 

Tx Spurious Emission 2437.000 24.0 40.000000 PASS 

Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 PASS 

Power Spectral Density 2452.000 24.0 40.000000 PASS 

Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 PASS 

Tx Spurious Emission 2452.000 24.0 40.000000 PASS 

 

RF output power (2412 MHz; 24.000 dBm; 20 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Gated RMS 

(dBm) 
Limit Max 

(dBm) 
Gated EIRP 

(dBm) 
DutyCycle 

(%) 
Result 

2412.000000 23.3 30.0 23.3 99.709 PASS 

 

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 

Points 1000000 1000000 

Time resolution 1.000 µs 1.000 µs 

 

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz) 
  

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 18.200000 0.500000 --- 2402.475000 2420.675000 
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DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2412.000000 8.1 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.39200 GHz 2.39200 GHz 

Stop Frequency 2.43200 GHz 2.43200 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 1.040 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 

Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

2412.000000 2411.840250 -8.801 8.0 PASS 

 

Ports 
Port State 

1 used 

2 used 

 

 

Measurement 
Setting Instrument Value Target Value 

Start Frequency 2.39700 GHz 2.39700 GHz 

Stop Frequency 2.42700 GHz 2.42700 GHz 

Span 30.000 MHz 30.000 MHz 
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RBW 3.000 kHz <= 3.000 kHz 

VBW 10.000 kHz >= 9.000 kHz 

SweepPoints 20000 ~ 20000 

Sweeptime 4.190 ms AUTO 

Reference Level 20.000 dBm 20.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Average Power Average Power 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 19.250000 --- --- 2402.375000 2421.625000 

 

 

DUT Frequency 
(MHz) 

Result 

2412.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.39200 GHz 2.39200 GHz 

Stop Frequency 2.43200 GHz 2.43200 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 1.000 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 

Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Result 

2412.000000 PASS 

 

Final measurements 
Frequency 

(MHz) 
Level Pre 

Measurement 
(dBm) 

level 
(dBm) 

Limit 
(dBm) 

Margin 
(dB) 

Result 

--- --- --- --- --- --- 
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Pre Measurements 
Frequency 

(MHz) 
Level 
(dBm) 

Margin 
(dB) 

Limit 
(dBm) 

2399.975000 -15.1 1.8 -13.3 

2399.925000 -16.0 2.7 -13.3 

2399.825000 -16.1 2.8 -13.3 

2399.575000 -16.2 2.9 -13.3 

2399.875000 -16.2 2.9 -13.3 

2399.775000 -16.3 3.0 -13.3 

2399.625000 -16.3 3.0 -13.3 

2399.725000 -16.7 3.4 -13.3 

2399.525000 -17.3 4.0 -13.3 

2399.125000 -17.3 4.0 -13.3 

2399.675000 -17.5 4.2 -13.3 

2399.175000 -17.5 4.2 -13.3 

2399.225000 -17.9 4.6 -13.3 

2399.475000 -18.0 4.7 -13.3 

2399.075000 -18.1 4.8 -13.3 

 

Measurement Settings 
Start Frequency 

(MHz) 
Stop Frequency 

(MHz) 
Pre Measurement Final Measurement 

30.000000 2350.000000 1 1 

2350.000000 2483.500000 2 1 

2483.500000 26000.000000 1 1 

 

 

Pre Measurement 1 
Setting Instrument 

Value 
Target Value 

RBW 100.000 kHz <= 100.000 kHz 

VBW 300.000 kHz >= 300.000 kHz 

SweepPoints 46400 ~ 46400 

Sweeptime 46.400 ms AUTO 

Reference Level 20.000 dBm 20.000 dBm 

Attenuation 40.000 dB 40.000 dB 

Detector MaxPeak MaxPeak 

SweepCount 3 3 

Filter 3 dB 3 dB 
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Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Pre Measurement 2 
Setting Instrument 

Value 
Target Value 

RBW 100.000 kHz <= 100.000 kHz 

VBW 300.000 kHz >= 300.000 kHz 

SweepPoints 2670 ~ 2670 

Sweeptime 2.670 ms AUTO 

Reference Level 20.000 dBm 20.000 dBm 

Attenuation 40.000 dB 40.000 dB 

Detector MaxPeak MaxPeak 

SweepCount 300 300 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz) 
  

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 18.550000 0.500000 --- 2427.675000 2446.225000 

 

 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2437.000000 9.2 PASS 

 

 
  

Bandwidth 
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Power Spectral Density (2437 MHz; 24.000 dBm; 20 MHz) 
  

 Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

2437.000000 2436.765250 -8.820 8.0 PASS 

 

Ports 
Port State 

1 used 

2 used 
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Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 19.250000 --- --- 2427.375000 2446.625000 

 

 

DUT Frequency 
(MHz) 

Result 

2437.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.41700 GHz 2.41700 GHz 

Stop Frequency 2.45700 GHz 2.45700 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 1.000 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 

Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Result 

2437.000000 PASS 

 

Final measurements 
Frequency 

(MHz) 
Level Pre 

Measurement 
(dBm) 

level 
(dBm) 

Limit 
(dBm) 

Margin 
(dB) 

Result 

--- --- --- --- --- --- 
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Pre Measurements 
Frequency 

(MHz) 
Level 
(dBm) 

Margin 
(dB) 

Limit 
(dBm) 

25242.423528 -28.6 15.7 -12.8 

25237.955438 -28.9 16.0 -12.8 

25223.140191 -29.1 16.3 -12.8 

25237.720275 -29.3 16.4 -12.8 

25223.375354 -29.4 16.6 -12.8 

25320.262365 -29.4 16.6 -12.8 

25335.547937 -29.5 16.7 -12.8 

25046.533042 -29.6 16.7 -12.8 

25239.131251 -29.6 16.8 -12.8 

25270.407883 -29.6 16.8 -12.8 

24863.576502 -29.6 16.8 -12.8 

25283.341829 -29.7 16.9 -12.8 

25290.631871 -29.7 16.9 -12.8 

24687.674841 -29.7 16.9 -12.8 

25217.261125 -29.7 16.9 -12.8 

 

Measurement Settings 
Start Frequency 

(MHz) 
Stop Frequency 

(MHz) 
Pre Measurement Final Measurement 

30.000000 2350.000000 1 1 

2350.000000 2483.500000 2 1 

2483.500000 26000.000000 1 1 

 

 

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz) 
  

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 9.900000 0.500000 --- 2455.625000 2465.525000 

 

 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 
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2462.000000 8.6 PASS 

 

 
  

Bandwidth 

  

 

Power Spectral Density (2462 MHz; 24.000 dBm; 20 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

2462.000000 2461.688750 -11.143 8.0 PASS 
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Ports 
Port State 

1 used 

2 used 

 

 

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 19.000000 --- --- 2452.375000 2471.375000 

 

 

DUT Frequency 
(MHz) 

Result 

2462.000000 PASS 
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Bandwidth 

  

 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.44200 GHz 2.44200 GHz 

Stop Frequency 2.48200 GHz 2.48200 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 1.000 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 
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Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Result 

2462.000000 PASS 

 

Final measurements 
Frequency 

(MHz) 
Level Pre 

Measurement 
(dBm) 

level 
(dBm) 

Limit 
(dBm) 

Margin 
(dB) 

Result 

--- --- --- --- --- --- 

 

Pre Measurements 
Frequency 

(MHz) 
Level 
(dBm) 

Margin 
(dB) 

Limit 
(dBm) 

25317.675576 -27.9 11.9 -16.0 

24795.379334 -28.8 12.8 -16.0 

25316.734925 -29.2 13.2 -16.0 

25316.970088 -29.2 13.2 -16.0 

25316.499763 -29.2 13.2 -16.0 

25284.752805 -29.3 13.3 -16.0 

25142.479403 -29.3 13.3 -16.0 

25309.444883 -29.4 13.4 -16.0 

25247.597107 -29.4 13.4 -16.0 

25286.398944 -29.4 13.4 -16.0 

25280.519877 -29.5 13.5 -16.0 

25294.159311 -29.5 13.5 -16.0 

24880.508212 -29.7 13.6 -16.0 

25255.122311 -29.7 13.7 -16.0 

24862.400688 -29.7 13.7 -16.0 

 

Measurement Settings 
Start Frequency 

(MHz) 
Stop Frequency 

(MHz) 
Pre Measurement Final Measurement 

30.000000 2350.000000 1 1 

2350.000000 2483.500000 2 1 

2483.500000 26000.000000 1 1 
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Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz) 
  

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2422.000000 31.650000 0.500000 --- 2408.125000 2439.775000 

 

 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2422.000000 3.8 PASS 

 

 
  

Bandwidth 
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Power Spectral Density (2422 MHz; 24.000 dBm; 40 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

2422.000000 2422.309750 -14.585 8.0 PASS 

 

Ports 
Port State 

1 used 

2 used 
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Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2422.000000 38.500000 --- --- 2402.750000 2441.250000 

 

 

DUT Frequency 
(MHz) 

Result 

2422.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.38200 GHz 2.38200 GHz 

Stop Frequency 2.46200 GHz 2.46200 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 1.000 MHz >= 1.000 MHz 

VBW 3.000 MHz >= 3.000 MHz 

SweepPoints 160 ~ 160 

Sweeptime 1.000 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 

Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Result 

2422.000000 PASS 

 

Final measurements 
Frequency 

(MHz) 
Level Pre 

Measurement 
(dBm) 

level 
(dBm) 

Limit 
(dBm) 

Margin 
(dB) 

Result 

--- --- --- --- --- --- 
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Pre Measurements 
Frequency 

(MHz) 
Level 
(dBm) 

Margin 
(dB) 

Limit 
(dBm) 

2399.825000 -19.9 2.6 -17.3 

2399.775000 -20.3 3.0 -17.3 

2399.625000 -20.5 3.2 -17.3 

2399.675000 -20.5 3.2 -17.3 

2399.875000 -20.8 3.5 -17.3 

2399.925000 -21.0 3.8 -17.3 

2399.725000 -21.2 3.9 -17.3 

2399.225000 -21.2 3.9 -17.3 

2399.375000 -21.2 3.9 -17.3 

2399.975000 -21.3 4.0 -17.3 

2399.425000 -21.5 4.2 -17.3 

2399.575000 -21.6 4.3 -17.3 

2399.475000 -21.7 4.4 -17.3 

2399.175000 -21.7 4.4 -17.3 

2399.525000 -21.9 4.6 -17.3 

 

Measurement Settings 
Start Frequency 

(MHz) 
Stop Frequency 

(MHz) 
Pre Measurement Final Measurement 

30.000000 2350.000000 1 1 

2350.000000 2483.500000 2 1 

2483.500000 26000.000000 1 1 

 

 

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz) 
  

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 30.150000 0.500000 --- 2421.875000 2452.025000 

 

 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 
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2437.000000 5.2 PASS 

 

 
  

Bandwidth 

  

 

Power Spectral Density (2437 MHz; 24.000 dBm; 40 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

2437.000000 2437.785250 -13.231 8.0 PASS 
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Ports 
Port State 

1 used 

2 used 

 

 

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 37.500000 --- --- 2418.250000 2455.750000 

 

 

DUT Frequency 
(MHz) 

Result 

2437.000000 PASS 
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Bandwidth 

  

 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.39700 GHz 2.39700 GHz 

Stop Frequency 2.47700 GHz 2.47700 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 1.000 MHz >= 1.000 MHz 

VBW 3.000 MHz >= 3.000 MHz 

SweepPoints 160 ~ 160 

Sweeptime 1.000 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 

Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Result 

2437.000000 PASS 

 

Final measurements 
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Frequency 
(MHz) 

Level Pre 
Measurement 

(dBm) 

level 
(dBm) 

Limit 
(dBm) 

Margin 
(dB) 

Result 

--- --- --- --- --- --- 

 

Pre Measurements 
Frequency 

(MHz) 
Level 
(dBm) 

Margin 
(dB) 

Limit 
(dBm) 

24828.537267 -28.2 11.5 -16.7 

24828.772430 -28.8 12.2 -16.7 

25370.822334 -29.4 12.7 -16.7 

24888.033417 -29.5 12.8 -16.7 

25215.144661 -29.7 13.0 -16.7 

25273.935323 -30.0 13.3 -16.7 

24854.405158 -30.0 13.3 -16.7 

25310.855859 -30.1 13.4 -16.7 

24881.919188 -30.1 13.5 -16.7 

24855.345809 -30.2 13.5 -16.7 

24803.610026 -30.2 13.5 -16.7 

24844.293165 -30.2 13.5 -16.7 

25352.244485 -30.2 13.5 -16.7 

24775.390509 -30.3 13.6 -16.7 

25277.227600 -30.3 13.6 -16.7 

 

Measurement Settings 
Start Frequency 

(MHz) 
Stop Frequency 

(MHz) 
Pre Measurement Final Measurement 

30.000000 2350.000000 1 1 

2350.000000 2483.500000 2 1 

2483.500000 26000.000000 1 1 
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Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz) 
  

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2452.000000 37.800000 0.500000 --- 2432.925000 2470.725000 

 

 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2452.000000 1.5 PASS 

 

 
  

Bandwidth 
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Power Spectral Density (2452 MHz; 24.000 dBm; 40 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

2452.000000 2452.776250 -14.510 8.0 PASS 

 

Ports 
Port State 

1 used 

2 used 
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Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2452.000000 38.500000 --- --- 2432.750000 2471.250000 

 

 

DUT Frequency 
(MHz) 

Result 

2452.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.41200 GHz 2.41200 GHz 

Stop Frequency 2.49200 GHz 2.49200 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 1.000 MHz >= 1.000 MHz 

VBW 3.000 MHz >= 3.000 MHz 

SweepPoints 160 ~ 160 

Sweeptime 1.000 ms AUTO 

Reference Level 15.000 dBm -5.000 dBm 

Attenuation 25.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz) 
  

Result 
DUT Frequency 

(MHz) 
Result 

2452.000000 PASS 

 

Final measurements 
Frequency 

(MHz) 
Level Pre 

Measurement 
(dBm) 

level 
(dBm) 

Limit 
(dBm) 

Margin 
(dB) 

Result 

--- --- --- --- --- --- 
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Pre Measurements 
Frequency 

(MHz) 
Level 
(dBm) 

Margin 
(dB) 

Limit 
(dBm) 

25334.136961 -28.5 9.7 -18.8 

25273.935323 -28.5 9.8 -18.8 

24868.514917 -28.8 10.1 -18.8 

25360.004852 -28.9 10.2 -18.8 

25334.372124 -29.1 10.3 -18.8 

25297.686751 -29.3 10.6 -18.8 

24701.314274 -29.5 10.8 -18.8 

25306.858094 -29.6 10.9 -18.8 

25347.070907 -29.7 11.0 -18.8 

25206.913968 -29.8 11.0 -18.8 

25281.460528 -29.8 11.0 -18.8 

25201.975553 -29.8 11.1 -18.8 

25268.996908 -29.9 11.1 -18.8 

25263.588167 -29.9 11.1 -18.8 

25185.279005 -29.9 11.1 -18.8 

 

Measurement Settings 
Start Frequency 

(MHz) 
Stop Frequency 

(MHz) 
Pre Measurement Final Measurement 

30.000000 2350.000000 1 1 

2350.000000 2483.500000 2 1 

2483.500000 26000.000000 1 1 
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-- End of Report – 

 

 

 

 

 

 


